HECHT 6

made for garden




YRS X

9
!
Y N
Y

— OO0

Jh

)/ .
,,

" T—% 10"§'e\ \K _)é 2

O 1 ‘ﬁr |
| 6 1%—%4 11 === e
: Lot 11 1" Me-ve

!

I i
2 b
=

NO. | OBJ.CiSLO| NAME NAZEV QTY
1 H601 axes of pin Cep axialni 1
2 H602 spring clamp pojistka 1
3 H603 base opérna deska 1
4 H604 orientation base zakladna 1
5 H605 screw (M12*25) Sroub (M12*25) 1
6 H606 footplate stupacka 1
7 H607 screw(M8) Sroub (M8) 2
8 H608 bracket body vedeni dorazu 1
9 H609 lock board doraz 1
10 H610 brake handle madlo se zapadkou | 1
11 H611 buffer pouzdro 1
12 H612 brake base spona 1
13 H613 screw (M5*10) Sroub (M5*10) 4
14 H614 pin Cep 1
15 H615 screw (M5*10) Sroub (M5*10) 2
16 H616 washer podloZka 2
17 H617 bracket tahlo 2
18 H618 nut matice 2
19 H619 support board vzpéra 2
20 H620 screw (M12*55) Sroub (M12*55) 1
21 H621 screw (M10*55) Sroub (M10*55) 1
22 H622 screw (M10*80) Sroub (M10*80) 1
23 H623 washer (dia:12) podlozka 12 1
24 H624 washer (dia:12) podlozka 12 2
25 H625 nut(M12) matice (M12) 3
26 H626 left/right guard board lev/pravé tahlo 2
27 H627 screw (M10) Sroub (M10) 4
28 H628 spring pruzina 2
29 H629 blade body Stipaci klin 1




